
ATTACHMENT B.3

Environmental Impact Statement for Pending Planning
Application

Written Notification to Planning Authority

Drainage Calculation Report

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:44



Kerry Central Recycling Facility Ltd

October 2008
MGE0109CR0002

Drainage Calculations
    

    
    

    
    

For
 in

sp
ec

tio
n p

ur
po

se
s o

nly
.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:44



Kerry Central Recycli g
Facility

Drainage Calculati ns

DOCUME TCO TRO SHE T
[...]
----------------------------------------- PaeT---------=-~_==_~

: Kerry Central ' I
I

Recycling Facility I !
Foul Network I I

! Designed By JO'C _. I '
_nu_J Chec;~ed By . _

_.._§y~teIllU"l·1 0.4 . .__ .....___ _

I Date 29108/2008
I File MGE01 09WD0009D03.fws

Micro Draina.9~ ~ =-~~~~-=_-:.

FOUL SEWERAGE DESIGN

Global Variables

Pipe Size File C: \WinDes\STANDARD.PIP Manhole Size File C: \WinDes\STANDARD.MHS

Network Design Table

Designed with Level Inverts

Industrial Flow (l/s/ha)
Industrial Peak Flow Factor
Flow Per Person (l/per/day)
Persons per House
Domestic (l/s/ha)
Domestic Peak Flow Factor
O'flow Setting (*Foul only)
Infiltration %
Minimum Backdrop Height (m)

0.00
0.00

180.00
1.00
0.00
6.00

o
o

0.200

Depth from Soffit to G.L. (m)
Min Vel. (m/s - Auto Design Only)

Min Slope (l:X - Optimisation)
Minimum Outfall Invert {m)

Ground Level at Outfall (m)
Outfall Manhole Name

Outfall Manhole Dia/Length {mm)
Outfall Manhole Width (mm)

1.200
0.76
1000

0.000
107.480

WWTP

g I

I
i

~----.----._--i

I

PN Length Fall Slope Area Hse DWF k HYD DIA
(m) (rn) (l :X) (ha) (l/s) (mm) SECT (mm)

1.000 64.31 0.637 100.9 0.000 19 0.0 0.600 0 150
1.001 80.76 0.470 171.7 0.000 0 0.0 0.600 0 150
1.002 11.40 0.066 171. 7 0.000 0 0.0 0.600 0 150

Network Results Table

PN US/IL E.Area E.DWF E.Hse Infi1. P.Dep P.Vel Vel CAP Flow
(m) (ha) {lis) (l/s) (mm) (m/s) (m/s) (l/s) (l/s)

1.000 106.155 0.000 0 19 0 12 0.35 1.00 18 0
1. 001 105.518 0.000 0 19 0 14 0.29 0.76 13 0
1.002 105.047 0.000 0 19 0 14 0.29 0.76 13 0

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:45



n~pS::-MCOS~-- ---.------.-.----~_~_~~-- --+
I Innishmore Kerry Central
; Ballincollig Recycling Facility
! Co CorK Foul Network
iDate 29/08/2008 Designed-By JO'C" ----..------------
i File MGE0109WD0009D03Jws I Checked By

~Micro Drainl:!gL . . ~stem1·vt,~1Q~4 ~-~._=:==.:.-==--==.-==-------------------..---J
i

PIPELINE SCHEDULES

Upstream Manhole

PN Hyd Diam MH No. C.Leve1 I.Leve1 Depth MH DIAM. , L*W
Sect (mm) (m) (m) (m) (mm)

1.000 0 150 F1 109.B30 106.155 3.525 1200
1.001 0 150 F2 107.B30 105.51B 2.162 1200
1.002 0 150 F3 107.4BO 105.047 2.283 1200

Downstream Manhole

PN
Length Slope MH No. C.Leve1 I.Leve1 Depth MH DIAM. , L*W

(m) (l :X) (m) (m) (m) (mm)

1.000 64.31 100.9 F2 107.830 105.518 2.162 1200
1.001 80.76 171.7 F3 107.480 105.047 2.283 1200
1.002 11.40 171. 7 WWTP 107.480 104.981 2.349 0

l-

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:45



D (mm)
Pipes In

IL. (m)PND (mm)
Pipes Out

IL. (m)PN

M/Hole i
Diam. ,L*W

(mm)
I

M/Hole
Depth

(m)

Cover
Level

(m)

M/Hole
Number

[RPs=iV1cosTtd-- ----------------~--------------:=~~=__==_=_==~=:_=~_----+-,~~====
i lnnishmore Kerry Central
I Ballincollig Recycling Facility
; Co Cork Foul Network
10ate29/0B12008 Designed By JO'C ---- --- -------.--
L.file MG~jQ§l.wJ2_Q009D03.f'N~_________ Checked By__________________________ _ _
I- MjcrgJ?.r2.i!1.?g_El ~stemtyv·10__'_4. __ --------- ---- ------------------------ -1
[ MANHOLE SCHEDULES ,
I
I

I
I

F1 109.830 I 3.675 1200 1.000 106.155 150

F2 107.830 2.312 1200 1.001 105.518 150 1.000 105.518 150

F3 107.480 2.433 1200 1. 002 105.047 150 1.001 105.047 150

WWTP 107.480 2.499 0 OUTFALL 1.002 104.981 150

-------------- -----------1
__ .. ..__~ .-..J

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:45



APPENDIX C

Bison Preliminary Design Proposal for Wastewater
Treatment Plant

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



 
 
 
 
 
 

 
 
 
 

PRELIMINARY DESIGN PROPOSAL 
 

FOR 
 

WASTEWATER TREATMENT PLANT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
CLIENT REPRESENTATIVE   RPS 
 
DATE         23rd July 2008 
 
REFERENCE         QB10160-08 
 
 

              

 

               

 

             

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



TABLE OF CONTENTS 
 

1. Introduction 
 

2.  Design Parameters 
 EPA Recommended Loading Rates 
 EPA Recommended Set Back Distances 
 Design Basis 
 Design Criteria 
 Design Calculations 

 
3. Scope of Supply 

 
4. Quotation 
 
5. Exclusions 
 
6. Description of Treatment Process 

6.1 Primary Treatment  
6.2 Secondary Treatment  

6.2.1 SAF  
6.2.2 SBR 
6.2.3 CAS 
6.2.4 MBR 

6.3 Tertiary Treatment 
6.3.1 Self-Cleaning Mechanical Filter 
6.3.2 In-Situ Sand Filter 
6.3.3 Reed Bed System 
6.3.4 Disinfection System 

6.4 Nutrient Removal 
6.4.1 Nitrification 
6.4.2 Denitrification 
6.4.3 Phosphate Reduction 

6.5 Additional Items 
6.5.1 Screening 
6.5.2 Grease Removal 
6.5.3 Flow Splitting Chamber 
6.5.4 Recirculation Chamber 
6.5.5 Inlet Pumping Station 
6.5.6 Outlet Pumping Station 

6.6 Instrumentation  
6.7 Operation and Maintenance 
6.8 Design of Disposal System 
 

7. Installation Guidelines 
 
8. O&M Manuals 

 
9. Additional Process Description and Design 

 
10. Drawings 

 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



1. INTRODUCTION 
 
The following report has been compiled using loading details and Population 
Equivalency (P.E.)  supplied by Earth Science Partnership 
The design criteria and parameters have been calculated based on the recommended 
EPA loading rates as outlined in Table 2.1 below. Treatment plant selection has been 
based on the max loading rates based on 100% occupancy as per Table’s 2.3, 2.4 and 
2.5 below.  
 
Prior to approval a site investigation and assessment will be required.  
 
 
 
 
2. DESIGN PARAMETERS 
 
Table 2.1. EPA Recommended Loading Rates 

 
Situation 

 
Source 

Flow 
litres/day 

per 
person 

BOD5 
grams/day 
per person 

Office and/or factory without canteen 30 20 Industrial 
Office and/or factory with canteen 
Open industrial site e.g. quarry 
(excluding canteen) 

60 
40 

30 
25 

Non-residential with cooking on-site 60 30 
Non-residential with no canteen 40 20 

Schools 

Boarding school: 
(1). Residents 
(2). Day Staff (includes mid-day meal)

 
180 
60 

 
60 
30 

Guests 250 75 
Guests (no meal) 180 45 
Resident staff 180  60 
Day Staff 60 30 
Conference 40 20 

Hotels 

Restaurant full meals: 
(1). Luxury Catering 
(2). Prepared Catering 
(3). Snack Bars 
(4). Function Rooms incl. Buffets 
(5). Fast Food 

 
25 
15 
10 
10 
10 

 
25 
15 
10 
10 
10 

Residents 200 60 
Day Staff 60 30 
Bar Drinkers 10 10 

Pubs and 
Clubs 

Bar Meals 10 10 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



Table 2.1 Continued. 
 

Situation 
 

Source 
Flow 

litres/day 
per 

person 

BOD5 
grams/day 
per person 

Restaurants 15 15 
Function Rooms 10 10 
Toilet Blocks (per use) 5 10 
Toilet Blocks (long stay car parks) 10 15 
Golf Clubs 20 10 
Squash, with club house 25  15 
Swimming 10 10 
Football Club 30 20 

Amenity Sites 

Caravan Sites 
(1). Touring 
(2). Static not serviced 
(3). Static fully serviced 
(4). Tent sites 

 
50 
75 
150 
50 

 
35 
35 
55 
35 

Residential elderly people 250 60 
Residential elderly people plus 
nursing 

300  65 
Hospitals 

Nursing Homes 350 75 
 
 
 
Table 2.2 EPA Recommended Minimum Distances from Treatment Systems 

System Size 
P.E. 

Approximate Number of 
Houses Served 

Distance From Existing 
Development (m) 

10 – 40 2 – 10 28 
41 – 60 11 – 15 31 
61 – 80 16 – 20 34 
81 – 100 21 – 25 37 
101 – 120 26 – 30 40 
121 – 140 31 – 35 43 
141 – 160 36 – 40 46 

> 161 > 41 50 
 
 
Table 2.3 Design Basis 
Detail Number Unit 
P.E. 30 P.E. 
Hydraulic Loading 180  L/p/d 
Organic Loading 60 gBOD/p/d 
Gravity Inlet Assuming Yes Yes 
Gravity Outlet Assuming Yes Yes 
T-Value T.B.C. Min/25mm 
Invert Level T.B.C.  M 
Power Supply T.B.C. Volts 
Water Table T.B.C. M (BgL) 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



Table 2.4. Design Criteria 
Parameter Influent Effluent Unit 
Design Flow 6 6 M3/d 
Peak Flow 0.75 0.75 M3/hr 3DWF 
BOD Load 1.8 0.072 Kg/d 
T.N. -  Mg/L 
T.P - <1 Mg/L 
Orthophosphates  <0.5  
S. Solids  30 Mg/L 
BOD  20 Mg/L 
Domestic/Commercial  Domestic  
 
  
 
2.5 DESIGN CALCULATIONS  
 

E.P.S. Design Brief / Basis: 
  
 

 
• Organic Loading  - 60 g BOD/p/d 
• Hydraulic Loading - 200 L/p/d 

 
Hydraulic Loading 

   30 people  
30 @ 200 L/p/d  = 30 x 200 

         = 6000 L/d 
 

    
Organic Loading: 

   30 people 
30 @ 60g/p/d   = 30 x 60 

         = 1800 g/d 
 
 
 
 
          

Total P.E (As per the Hydraulic Load) =  30 P.E.  
 Total P.E (As per the Organic Load) = 30 P.E.  
    
    

EPS Ltd. propose 1 No. 30 P.E. Concrete Treatment Plant 
 

  
 
 
 
 
 
 
 
 
   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



 
       
 

  
- SCOPE OF SUPPLY 

 
The table below outlines all the main treatment options supplied by EPS. The items 
applicable to this development have been marked with a ‘Y’.  
 
 

 
Treatment System 

 

 
Y/N 

 
Description 

Primary Treatment   
Primary Settlement Tank  See Product Selection  
Secondary Treatment   
SAF Plants 

- CT 
   - Concrete 

 
 

Y 

 
  
  

SBR   
CAS   
MBR   
Tertiary Treatment   
Self Cleaning Sand Filter   
In-situ Sand Filter    
Reed Bed   
Disinfection 

- UV 
- EFFG System 

       - LBX System 

  

Nutrient Removal   
Nitrification (Ammonia)   
Denitrification (Anoxic Zone)   
Phosphate Reduction Y Optional 
Additional Plant Items   
Screening   
Grease Removal   
Disposal Options Design   
Flow Splitting Chamber   
Recirculation Chamber   
Inlet Pumping Station   
Outlet Pumping Station   
Flow Metering Y Optional 
Remote Monitoring  Y Optional 
Sampling Y Optional 
Operation and Maintenance   
Service Contract   
Operation and Maintenance Contract Y  
 
 
 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



 
 
 
 

 
Treatment System 

 

 
Y/N 

 
Description 

SAF PLANTS (grp) Standard Range   
CT 25   
CT 35   
CT 50    
CT 75   
CT 100   
CT 125   
CT 150   
SAF PLANTS (grp) Nitrifying Range   
CT 35-N   
CT 50-N   
CT 75-N   
CT 100-N   
M 200   
M 250   
M 300   
M 400   
M 500   
M 600   
AQUAMAX RANGE   
30 PE Concrete Y  
50 PE Concrete   
75 PE Concrete   
100 PE Concrete   
150 PE Concrete   
200 PE Concrete   
250 PE Concrete   
300 PE Concrete   
   

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



 
 

Treatment System 
 

 
Y/N 

 
Description 

SBR (Sequencing Batch Reactor)   
200   
300   
400   
500   
600   
700   
800   
900   
1000   
CAS   
150   
200   
300   
400   
Duplex Systems 400 PE upwards   
MBR   
125   
250   
375   
500   
750   
1000   
1500   
2000   
2500   
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



5. EXCLUSIONS AND CLIENT RESPONSIBILITIES 
 
It shall be the responsibility of the client to provide the following: 

• Provision of power to EPS Control Panel 
• Any excavation or backfilling 
• Any additional civil works or pumping as may be required for 

sites with water table issues. 
• Site clearance and reinstatement 
• Provision of ducting 
• Provision of concrete hard standing areas as required 
• Connection of inlet and outlet sewer lines 
• Provision of seed sludge where applicable for plant start-up 
• Provision and installation of and maintenance of a suitable 

grease trap if not otherwise included in EPS supply. 
• Provision of chemicals as required for commissioning and set-

up 
• Access to treatment plant site for a 40ft articulated truck to 

allow for placement of tanks. Any necessary crane hire is the 
clients responsibility unless otherwise agreed by EPS.  

• Provision of and construction of disposal systems. 
• Provision of pipework from pump stations to disposal systems. 
• All site security and fencing 

 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



6. TREATMENT OPTIONS 
 
6.1 PRIMARY TREATMENT 
Our range of primary settlement tanks (PST) are available in both concrete and glass 
reinforced plastic (grp). We offer single stage, two stage and three stage settlement 
options. 
 
All primary settlement tanks are designed to reduce the gross and suspended solids 
loading prior to secondary treatment. Sludge storage requirements are also included in 
PST design. Storage periods will vary depending on the option provided but as a 
general rule all primary settlement tanks should be desludged every 3 months at a 
minimum.  
 
A primary settlement tank requires little maintenance, as there are no moving parts or 
electrical parts associated. Desludging and silt removal where applicable is the main 
requirement for primary settlement tanks.  
 
 
6.2 SECONDARY TREATMENT 
6.2.1 SAF PLANTS 
A submerged aerated filter normally consists of a primary settlement tank, an aerated 
submerged biofilm reactor and a secondary settlement tank. This type of system is a 
well-developed technology and is regularly used for small communities.  
 
6.2.2 CT RANGE 
Incoming sewage is separated and stored in the first section of the primary settlement 
tank, allowing only settled liquor to pass forward for biological treatment.  
 
The biological treatment stage comprises of two separate zones in series, both using 
submerged aerated filter technology and a well known jet aeration system – the 
VENTFLO Inductor. 
 
The first biological stage treats the majority of the carbonaceous stage, resulting in a 
low loading rate for the second stage and a subsequent high overall removal rate. 
 
Biomass (humus stage) sloughed from the submerged media is separated in the final 
humus settlement stage and returned intermittently by pump to the primary stage for 
co-settlement. 
 
6.2.3 CONCRETE RANGE 
Incoming sewage is separated and stored in the two stage primary settlement tank(s), 
allowing only settled liquor to pass forward for biological treatment. 
 
The biological treatment tank comprises of select filter media to sustain biological 
growth and an aeration system comprising of a duty air blower and a diffused aeration 
system. 
 
The treated effluent then passes to a final settlement tank prior to discharge where any 
humus sludge or suspended solid material settles out. A timer operated sludge return 
pump returns sludge intermittently to the primary settlement tank for storage.  
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:10:46



6.2.4 SBR – Sequencing Batch Reactor 